ASSEMBLY INSTRUCTIONS

STEEL FIREPIT WITH CASTALUMINUM TOP
ITEM#99589

IMPORTANT !!! PLEASE READ ENTIRE INSTRUCTION SHEET BEFORE ASSEMBLY !!!

WARNING:

ot

.FIREPLACE IS INTENDED FOR OUTDOOR USE ONLY. DONOT USE ON WOODEN DECKS.

2. FIREPLACE IS INTENDED TO BURE WOOD LOGS ONLY . DO NOT BURE COAL.LEAVES OR
OTHER COMBUSTIBLE MATERIALS IN THE FIREPLACE.

3.NOT FOR USE BY CHILDREN, KEEP CHILDREN&PETS AWAY FROM FIREPLACE.

4. FIREPLACE IS HOT. USE WITH CAUTION. NEVER TOUCH HOT FIREPLACE WITH BARE
HANDS. NEVER BURNING FIREPLACE UNATTENDED AND ALWAYS EXTINGUISH FIRE
COMPLETELY BEFORE LEAVING THE FIREPLACE.

5.DONOT USENEAR FLAMMABLE OR COMBUSTIBLE OBJECTS OR MATERIALS.

6. GRATE ISNOT INTENDED FOR COOKING AND SHOULD NOT BE USED FOR THIS PURPOSE.

Step 1.
Identify all parts packed in the carton against the parts list. Remove all protective materials. Set the parts on a flat,

non-abrasive surface. [f you are missing any parts or unsure how to assembly, please contact our Customer Service
Center immediately at 1-800-416-3511. Do not attempt to assembly if any parts are missing or damaged.



Figure 3

Figure 4

Figure 5

Step 2.
Carefully place Cast Aluminum Tabletop Rim (A) upside downon a

flat, non-abrasive surface. Insert 1/4” x 30mm Headless Bolts (I)

into pre-drilled holes in the tabletop rim. Tighten headless bolts.

Do not over-tighten. Attach Firepit Leg (B) by positioning over
headless bolts (1) as shown in Figure 1. Adda 1/4” washer (L),

1/4” lock washer (M) and 1/4” nut (N) to the end of each bolt. Tighten
nuts and bolts a few revolutions at a time only as some adjustments may
be necessary for proper alignment of the Firepit Legs and the

Tabletop Rim. DO NOT TIGHTEN COMPLETELY.

Step 3.
CAREFULLY NOTE THE PROPER POSITION FOR ASSEMBLY

OF THE DECORATIVE TRIM IN FIGURE 2 BEFORE BEGINNING
THIS STEP. Attach Decorative Trim (C) to Firepit Legs (B) using

1/4” x 18mm Hex Bolts (K), 1/4” Washers (L), and 1/4” Lock Washers (M)
as shown in Figure 2. Tighten nuts and bolts a few revolutions at a time
only as some adjustments may be necessary for proper alignment of the
Firepit Legs and the Tabletop Rim. DO NOT TIGHTEN COMPLETELY.

At this time, make any adjustments to the alignment of the Firepit Legs,
Tabletop Rim, and Decorative Trim. Once properly aligned, tighten
each nut and bolt a few revolutions at a time, alternating between bolt
joints until all nuts and bolts are completely tightened. DO NOT
OVER TIGHTEN.

Step 4.

With the help of another person, carefully turn the Firepit to the upright
position as shown in Figure 3. Place the steel Fire Bowl (D) onto the
Tabletop Rim(A). Position the Iron Grate (E) in the center of the Fire
Bowl.

Step 5.
Place the mesh cover (F) over the steel Fire Bowl (D) as shown in

Figure 4. CAUTION: TO PREVENT HOT EMBERS FROM
ESCAPING,ALWAYS PLACE THE MESH COVER OVER THE
FIRE BOWL BEFORE LEAVING THE FIREPIT.

Step 6.
Inserta 1/4” x 28mm Headless Bolt (J) into each of the pre-drilled holes

in the Cover Handle (H). Tighten bolts. Do not over tighten. Guide
other end of Headless Bolts through holes in Fire Bowl Cover (G) as
shown in Figure 5. Adda 1/4” washer (L), a 1/4” lock washer (M),

and a 1/4” nut (N) to the end of each bolt. Tighten. Do not over tighten.



Step 7.

As shown in Figure 6, the Mesh Cover (F) can be stored upside
down inside the steel Fire Bowl (D) when Firepit is not in use.
Always clean firepit Fire Bowl after use. Be sure to let ashes cool
completely before cleaning Fire Bowl.

- Figure 6

Step 8.
Final Firepit assembly shown in Figure 7. After reading the usage
.warnings on first page, your firepit is ready for use.

HEADLESS BOLT

Figure 7
ORDER ORDER
PART LIST DESCRIPTION PART #  QTY PART LIST DESCRIPTION PART #  QTY
A CASTALUMINUM 1/47%30 W049
~———" TABLETOPRIM HeE : ! HEADLESS BOLT HIW0498
TEA—— STEEL LEG FPO404 EEREN9) 1/47%28 HW0499 5
=

& %% | DECORATIVETRIM | FPO405 | 4 | K | 1/4” %18 HEX BOLT‘ HW0371 16
D @ -STEELF]REBOWL | FP0406 | 1 | IL | ), | 1/4” WASHER | HW0331 ‘26
[ | <=  [RONGRATE FP0407 i M /4" LOCK WASHER | HW0332 '26
i F “ | MESH COVER - Foas | 1 | N | 4Nt HW0014 -10
.G @ ‘FlREBOWL('OVER | FP0409 | 1 | -0- WRENCH HWO0366
“H “ 2 COF\'!EEEESIELE - FP0410——1 p \ FIRE POKER FPO411




